#16B56-HARDWARE (ZINC & BRASS)

item MM # DESCRIPTION
1 106882 |BOLT,CARRIAGE,ZINC PLATED,1/4"X 1"
2 106884 |BOLT,CARRIAGE,ZINC PLATED,1/4"X 1-1/2"
3 106885 |[BOLT,CARRIAGE,ZINC PLATED,1/4"X 2"
4 106887 |BOLT,CARRIAGE,ZINC PLATED,1/4"X 2-1/2"
5 106889 [BOLT,CARRIAGE,ZINC PLATED,1/4"X 3-1/2"
6 106892 |BOLT,CARRIAGE,ZINC PLATE,1/4"X 5"
7 106896 |BOLT,CARRIAGE,ZINC PLATE,5/16"X 1-1/2"
8 106897 |BOLT,CARRIAGE,ZINC PLATE,5/16"X 2"
9 106899 |BOLT,CARRIAGE,ZINC PLATE,5/16"X 3"
10 106901 |BOLT,CARRIAGE,ZINC PLATE,5/16"X 4"
11 106906 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 1-1/2"
12 106907 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 2"
13 106908 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 2-1/2"
14 106909 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 3"
15 106910 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 3-1/2"
16 106911 [BOLT,CARRIAGE,ZINC PLATE,3/8"X 4"
17 106912 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 4-1/2"
18 106913 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 5"
19 106915 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 6"
20 106916 |BOLT,CARRIAGE,ZINC PLATE,3/8"X 7"
21 106918 |BOLT,CARRIAGE,ZINC PLATE,1/2"X 2-1/2"
22 106919 |BOLT,CARRIAGE,ZINC PLATE,1/2"X 3"
23 106920 |BOLT,CARRIAGE,ZINC PLATE,1/2"X 3-1/2"
24 106921 [BOLT,CARRIAGE,ZINC PLATE,1/2"X 4"
25 106924 |BOLT,CARRIAGE,ZINC PLATE,1/2"X 5-1/2"
26 106925 |BOLT,CARRIAGE,ZINC PLATE,1/2"X 6"
27 106926 |BOLT,CARRIAGE,ZINC PLATE,1/2"X 8"
28 106934 |BOLT,EYE,ZINC PLATED,TURNED,1/4"X 1-1/2"
29 106935 [BOLT,EYE,ZINC PLATED,TURNED,1/4"X 2"
30 106937 |BOLT,EYE,ZINC PLATED,TURNED,1/4"X 4"
31 106938 |BOLT,EYE,ZINC PLATED,TURNED,1/4"X 6"
32 106939 |BOLT,EYE,ZINC PLATED,TURNED,5/16"X 2"
33 106940 |BOLT,EYE,ZINC PLATED,TURNED,5/16"X 4"
34 106942 |BOLT,EYE,ZINC PLATED,TURNED,3/8"X 2"
35 106944 |BOLT,EYE,ZINC PLATED,TURNED,3/8"X 4"
36 106947 |BOLT,EYE,ZINC PLATED,TURNED,1/2"X 2"
37 106949 |[BOLT,EYE,ZINC PLATED,TURNED,1/2"X 4"
38 106991 |SCREW,CAP,HEX HEAD,1/4"X 1/2",GRADE 5
39 106992 [SCREW,CAP,HEX HEAD,1/4"X 3/4",GRADE 5
40 106993 |SCREW,CAP,HEX HEAD,1/4"X 1",GRADE 5
41 106994 [SCREW,CAP,HEX HEAD,1/4"X 1-1/4",GRADE 5
42 106995 |SCREW,CAP,HEX HEAD,1/4"X 1-1/2",GRADE 5
43 106996 [SCREW,CAP,HEX HEAD,1/4"X 1-3/4",GRADE 5
44 106997 |SCREW,CAP,HEX HEAD,1/4"X 2",GRADE 5
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45 106998 |SCREW,CAP,HEX HEAD,1/4"X 2-1/2",GRADE 5
46 107000 |SCREW,CAP,HEX HEAD,1/4"X 3",GRADE 5
47 107001 [SCREW,CAP,HEX HEAD,1/4"X 3-1/2",GRADE 5
48 107006 |SCREW,CAP,HEX HEAD,5/16"X 1/2",GRADE 5
49 107007 |SCREW,CAP,HEX HEAD,5/16"X 3/4",GRADE 5
50 107008 |SCREW,CAP,HEX HEAD,5/16"X 1",GRADE 5
51 107009 |SCREW,CAP,HEX HEAD,5/16"X 1-1/4",GRADE 5
52 107010 |SCREW,CAP,HEX HEAD,5/16"X 1-1/2",GRADE 5
53 107012 |SCREW,CAP,HEX HEAD,5/16"X 2",GRADE 5
54 107014 |[SCREW,CAP,HEX HEAD,5/16"X 2-1/2",GRADE 5
55 107016 |SCREW,CAP,HEX HEAD,5/16"X 3",GRADE 5
56 107017 |SCREW,CAP,HEX HEAD,5/16"X 3-1/2",GRADE 5
57 107019 |SCREW,CAP,HEX HEAD,5/16"X 4-1/2",GRADE 5
58 107024 [SCREW,CAP,HEX HEAD,3/8"X 3/4",GRADE 5
59 107025 |SCREW,CAP,HEX HEAD,3/8"X 1",GRADE 5
60 107026 |SCREW,CAP,HEX HEAD,3/8"X 1-1/4",GRADE 5
61 107027 [SCREW,CAP,HEX HEAD,3/8"X 1-1/2",GRADE 5
62 107029 |SCREW,CAP,HEX HEAD,3/8"X 2",GRADE 5
63 107030 [SCREW,CAP,HEX HEAD,3/8"X 2-1/4",GRADE 5
64 107031 [SCREW,CAP,HEX HEAD,3/8"X 2-1/2",GRADE 5
65 107033 [SCREW,CAP,HEX HEAD,3/8"X 3",GRADE 5
66 107035 |SCREW,CAP,HEX HEAD,3/8"X 3-1/2",GRADE 5
67 107036 |SCREW,CAP,HEX HEAD,3/8"X 4",GRADE 5
68 107040 |SCREW,CAP,HEX HEAD,3/8"X 6",GRADE 5
69 107053 |SCREW,CAP,HEX HEAD,1/2"X 1",GRADE 5
70 107054 [SCREW,CAP,HEX HEAD,1/2"X 1-1/4",GRADE 5
71 107055 [SCREW,CAP,HEX HEAD,1/2"X 1-1/2",GRADE 5
72 107056 [SCREW,CAP,HEX HEAD,1/2"X 1-3/4",GRADE 5
73 107057 |SCREW,CAP,HEX HEAD,1/2"X 2",GRADE 5
74 107059 [SCREW,CAP,HEX HEAD,1/2"X 2-1/2",GRADE 5
75 107061 |SCREW,CAP,HEX HEAD,1/2"X 3",GRADE 5
76 107063 [SCREW,CAP,HEX HEAD,1/2"X 3-1/2",GRADE 5
77 107065 |[SCREW,CAP,HEX HEAD,1/2"X 4",GRADE 5
78 107067 |SCREW,CAP,HEX HEAD,1/2"X 5",GRADE 5
79 107069 |SCREW,CAP,HEX HEAD,1/2"X 6",GRADE 5
80 107071 |SCREW,CAP,HEX HEAD,1/2"X 8",GRADE 5
81 107074 |SCREW,CAP,HEX HEAD,5/8"X 1-1/4",GRADE 5
82 107075 |[SCREW,CAP,HEX HEAD,5/8"X 1-1/2",GRADE 5
83 107076 |SCREW,CAP,HEX HEAD,5/8"X 1-3/4",GRADE 5
84 107077 |SCREW,CAP,HEX HEAD,5/8"X 2",GRADE 5
85 107078 |SCREW,CAP,HEX HEAD,5/8"X 2-1/4",GRADE 5
86 107079 [SCREW,CAP,HEX HEAD,5/8"X 2-1/2",GRADE 5
87 107080 |SCREW,CAP,HEX HEAD,5/8"X 2-3/4",GRADE 5
88 107081 [SCREW,CAP,HEX HEAD,5/8"X 3",GRADE 5
89 107082 [SCREW,CAP,HEX HEAD,5/8"X 3-1/4",GRADE 5
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90 107083 |SCREW,CAP,HEX HEAD,5/8"X 3-1/2",GRADE 5
91 107084 |SCREW,CAP,HEX HEAD,5/8"X 4",GRADE 5
92 107085 |SCREW,CAP,HEX HEAD,5/8"X 4-1/2",GRADE 5
93 107087 |SCREW,CAP,HEX HEAD,5/8"X 5",GRADE 5
94 107089 |SCREW,CAP,HEX HEAD,5/8"X 5-1/2",GRADE 5
95 107090 |SCREW,CAP,HEX HEAD,5/8"X 6",GRADE 5
96 107096 |SCREW,CAP,HEX HEAD,3/4"X 1-1/2",GRADE 5
97 107097 |[SCREW,CAP,HEX HEAD,3/4"X 1-3/4",GRADE 5
98 107098 |SCREW,CAP,HEX HEAD,3/4"X 2",GRADE 5
99 107100 |SCREW,CAP,HEX HEAD,3/4"X 2-1/2",GRADE 5
100 107101 |SCREW,CAP,HEX HEAD,3/4"X 2-3/4",GRADE 5
101 107102 |[SCREW,CAP,HEX HEAD,3/4"X 3",GRADE 5
102 107103 |SCREW,CAP,HEX HEAD,3/4"X 3-1/4",GRADE 5
103 107104 |SCREW,CAP,HEX HEAD,3/4"X 3-1/2",GRADE 5
104 107105 |SCREW,CAP,HEX HEAD,3/4"X 4",GRADE 5
105 107109 |SCREW,CAP,HEX HEAD,3/4"X 5",GRADE 5
106 107111 |SCREW,CAP,HEX HEAD,3/4"X 6",GRADE 5
107 107114 |SCREW,CAP,HEX HEAD,3/4"X 8",GRADE 5
108 107120 [SCREW,CAP,HEX HEAD,7/8"X 2",GRADE 5
109 107122 |SCREW,CAP,HEX HEAD,7/8"X 2-1/2",GRADE 5
110 107124 |SCREW,CAP,HEX HEAD,7/8"X 3",GRADE 5
111 107125 |SCREW,CAP,HEX HEAD,7/8"X 3-1/2",GRADE 5
112 107126 [SCREW,CAP,HEX HEAD,7/8"X 3-3/4",GRADE 5
113 107127 |SCREW,CAP,HEX HEAD,7/8"X 4",GRADE 5
114 107128 [SCREW,CAP,HEX HEAD,7/8"X 4-1/2",GRADE 5
115 107129 |SCREW,CAP,HEX HEAD,7/8"X 5",GRADE 5
116 107137 |SCREW,CAP,HEX HEAD,1"X 2-1/2",GRADE 5
117 107138 |SCREW,CAP,HEX HEAD,1"X 3",GRADE 5
118 107139 [SCREW,CAP,HEX HEAD,1"X 3-1/2",GRADE 5
119 107140 |SCREW,CAP,HEX HEAD,1"X 4",GRADE 5
120 107141 |SCREW,CAP,HEX HEAD,1"X 4-1/2",GRADE 5
121 107142 |SCREW,CAP,HEX HEAD,1"X 5",GRADE 5
122 107143 [SCREW,CAP,HEX HEAD,1"X 5-1/2",GRADE 5
123 107144 [SCREW,CAP,HEX HEAD,1"X 6",GRADE 5
124 107147 |SCREW,CAP,HEX HEAD,1-1/8"X 5-1/2"GRADE 5
125 107149 [SCREW,CAP,HEX HEAD,1-1/4"X 5-1/2"GRADE 5
126 107571 |NUT,HEX,ZINC PLATED,NF,1/4"
127 107579 |NUT,HEX,ZINC PLATED,HEAVY,1/4"
128 107580 [NUT,HEX,ZINC PLATED,HEAVY,5/16"
129 107581 |NUT,HEX,ZINC PLATED,HEAVY,3/8"
130 107583 [NUT,HEX,ZINC PLATED,HEAVY,1/2"
131 107585 [NUT,HEX,ZINC PLATED,HEAVY,5/8"
132 107586 |NUT,HEX,ZINC PLATED,HEAVY,3/4"
133 107587 |NUT,HEX,ZINC PLATED,HEAVY,7/8"
134 107588 |NUT,HEX,ZINC PLATED,HEAVY,1"
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135 107589 |[NUT,HEX,ZINC PLATED,HEAVY,1-1/8"

136 107590 [NUT,HEX,ZINC PLATED,HEAVY,1-1/4"

137 107606 [NUT,HEX,ZINC PLATED,NC,GRADE 8,1/2"
138 107607 |NUT,HEX,ZINC PLATED,NC,GRADE 8,5/8"
139 107608 |NUT,HEX,ZINC PLATED,NC,GRADE 8,3/4"
140 107609 |NUT,HEX,ZINC PLATED,NC,GRADE 8,1"

141 107610 [NUT,HEX,ZINC PLATED,NC,GRADE 8,1-1/4"
142 107642 [NUT,LOCK,ZINC,W/NYLON INSERT,1/4"

143 107643 |NUT,LOCK,ZINC,W/NYLON INSERT,5/16"
144 107644 [NUT,LOCK,ZINC,W/NYLON INSERT,3/8"

145 107645 [NUT,LOCK,ZINC,W/NYLON INSERT,1/2"

146 107646 |NUT,LOCK,ZINC,W/NYLON INSERT,5/8"

147 107647 [NUT,LOCK,ZINC,W/NYLON INSERT,3/4"

148 107665 |NUT,WING,ZINC PLATED,#10-32

149 107667 |NUT,WING,ZINC PLATED,1/4"

150 107669 |NUT,WING,ZINC PLATED,5/16"

151 107671 |NUT,WING,ZINC PLATED,3/8"

152 107674 [NUT,WING,ZINC PLATED,1/2"

153 107920 |SCREW,CAP,HEX,ZINC PLATED,5/16"X 2-1/2"
154 107923 |SCREW,CAP,HEX,ZINC PLATED,5/8"X 2"

155 107926 |SCREW,CAP,HEX,ZINC PLATED,3/4"X 2"

156 107927 [SCREW,CAP,HEX,ZINC PLATED,3/4"X 3"

157 107935 |SCREW,CAP,HEX SOCKET,ZINC,1/4"X 3/4"
158 107936 |SCREW,CAP,HEX SOCKET,ZINC,1/4"X 1"

159 107941 [SCREW,CAP,HEX SOCKET,ZINC,3/8"X 1"
160 107944 |SCREW,CAP,HEX SOCKET,ZINC,3/8"X 2"

161 107949 |SCREW,CAP,HEX SOCKET,ZINC,5/8"X 1-1/2"
162 107950 |SCREW,CAP,HEX SOCKET,ZINC,5/8"X 3"

163 108019 |SCREW,LARGE EYE,ZINC PLATED,#4

164 108020 |SCREW,LARGE EYE,ZINC PLATED,#6

165 108022 |SCREW,LARGE EYE,ZINC PLATED,#10

166 108024 |SCREW,LARGE EYE,ZINC PLATED,#14

167 108029 |SCREW,LAG,HEX,ZINC PLATED,1/4"X 1"
168 108030 |[SCREW,LAG,HEX,ZINC PLATED,1/4"X 1-1/2"
169 108031 [SCREW,LAG,HEX,ZINC PLATED,1/4"X 2"
170 108032 |SCREW,LAG,HEX,ZINC PLATED,1/4"X 2-1/2"
171 108033 |SCREW,LAG,HEX,ZINC PLATED,1/4"X 3"

172 108034 [SCREW,LAG,HEX,ZINC PLATED,1/4"X 3-1/2"
173 108037 [SCREW,LAG,HEX,ZINC PLATED,1/4"X 5"
174 108039 |SCREW,LAG,HEX,ZINC PLATED,5/16"X 1-1/2"
175 108040 [SCREW,LAG,HEX,ZINC PLATED,5/16"X 2"
176 108042 [SCREW,LAG,HEX,ZINC PLATED,5/16"X 3"
177 108044 |SCREW,LAG,HEX,ZINC PLATED,5/16"X 4"
178 108047 |SCREW,LAG,HEX,ZINC PLATED,3/8"X 1-1/2"
179 108048 [SCREW,LAG,HEX,ZINC PLATED,3/8"X 2"
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180 108050 |SCREW,LAG,HEX,ZINC PLATED,3/8"X 3"

181 108052 |SCREW,LAG,HEX,ZINC PLATED,3/8"X 4"

182 108055 |SCREW,LAG,HEX,ZINC PLATED,3/8"X 6"

183 108056 |SCREW,LAG,HEX,ZINC PLATED,1/2"X 2"

184 108057 |[SCREW,LAG,HEX,ZINC PLATED,1/2"X 2-1/2"
185 108058 |[SCREW,LAG,HEX,ZINC PLATED,1/2"X 3"

186 108060 |SCREW,LAG,HEX,ZINC PLATED,1/2"X 4"

187 108062 |[SCREWS,LAG,HEX,STEEL, 1/2 X 6 IN.

188 108075 |SCREW,MACH,FL/HD,PHLPS,BR, #6-32 X 1 IN.
189 108079 |SCREW,MACH,FL/HD,PHLPS,BR, #8-32 X 1/2
190 108083 |SCREW,MACH,FL/HD,PHLPS,BR, #8-32 X 1-1/2
191 108098 [SCREW,MACH,FL/HD,PHLPS,BR, #10-32 X 3/4
192 108111 [SCREW,MACH,FL/HD,PHLPS,BR, 1/4 X 3/4 IN.
193 108169 |SCREW,MACH,FL/HD,STEEL, 3/8-16 X 1 IN.

194 108172 |SCREW,MACH,FL/HD,STEEL, 3/8-16 X 2 IN.

195 108177 |SCREW,MACH,FL/HD,STEEL, 1/2-13 X 1 IN.

196 108180 |SCREW,MACH,FL/HD,STEEL, 1/2-13 X 2 IN.

197 108197 |SCREW,MACH,PAN/HD,PHLPS,BR,#6-32 X 3/4"
198 108199 [SCREW,MACH,PAN/HD,PHLPS,BR, #6-32 X 1"
199 108204 |SCREW,MACH,PAN/HD,PHLPS,BR, #8-32 X 1/2"
200 108205 |SCREW,MACH,PAN/HD,PHLPS,BR,#8-32 X 3/4"
201 108206 |SCREW,MACH,PAN/HD,PHLPS,BR,#8-32 X 1"
202 108207 |SCREW,MACH,PAN/HD,PHLPS,BR,#8-32 X 1-1/2
203 108211 |SCREW,MACH,PAN/HD,PHLPS,BR,#10-24 X 1/2"
204 108212 [SCREW,MACH,PAN/HD,PHLPS,BR,#10-24 X 3/4"
205 108221 |SCREW,MACH,PAN/HD,PHLPS,BR,#10-32 X 1/2"
206 108236 |SCREW,MACH,PAN/HD,PHLPS,BR,1/4-20 X 1/2"
207 108238 |SCREW,MACH,PAN/HD,PHLPS,BR,1/4-20 X 3/4"
208 108239 |SCREW,MACH,PAN/HD,PHLPS,BR,1/4-20 X 1"
209 108389 [SCREW,SELF TAP,HEX WASHER HD, #6 X 3/8
210 108390 |SCREW,SELF TAP,HEX WASHER HD, #8 X 1/2
211 108391 |[SCREW,SELF TAP,HEX WASHER HD, #8 X 3/4
212 108392 |SCREW,SELF TAP,HEX WASHER HD, #10 X 3/4
213 108393 [SCREW,SELF TAP,HEX WASHER HD, #10 X 1 IN
214 108702 |SCREW,WOOD,FL/HD,SLOT,BR, #4 X 1/2 IN.
215 108703 |SCREW,WOOD,FL/HD,SLOT,BR, #4 X 5/8 IN.
216 108712 [SCREW,WOQOD,FL/HD,PHIL,BR, #6 X 1/2 IN.

217 108714 |SCREW,WOOD,FL/HD,PHIL,BR, #6 X 3/4 IN.

218 108715 |SCREW,WOOD,FL/HD,PHIL,BR, #6 X 1 IN.

219 108721 |SCREW,WOQOD,FL/HD,PHIL,BR, #8 X 3/4 IN.

220 108722 |SCREW,WOOD,FL/HD,PHIL,BR,#8 X 1 IN.

221 108723 |SCREW,WOOD,FL/HD,PHIL,BR,#8 X 1-1/4 IN.
222 108724 [SCREW,WOOD,FL/HD,PHIL,BR, #8 X 1-1/2 IN.
223 108731 |SCREW,WOOD,FL/HD,PHIL,BR, #10 X 1-1/2 IN
224 108733 |SCREW,WOOD,FL/HD,PHIL,BR, #10 X 2 IN.
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225 108738 [SCREW,WOOD,FL/HD,PHIL,BR, #12 X 1-1/4 IN
226 108739 [SCREW,WOOD,FL/HD,PHIL,BR, #12 X 1-1/2 IN
227 108741 |SCREW,WOOD,FL/HD,PHIL,BR, #12 X 2 IN.
228 108778 |SCREW,WOOD,RD/HD,PHIL,BR, #10 X 1-1/4 IN
229 108801 [SCREW,WOOD,FL/HD,PHIL,STL, #6 X 3/4 IN.
230 108809 [SCREW,WOOD,FL/HD,PHIL,STL, #8 X 3/4 IN.
231 108810 |SCREW,WOOD,FL/HD,PHIL,STL, #8 X 1 IN.
232 108811 [SCREW,WOOD,FL/HD,PHIL,STL, #8 X 1-1/4 IN
233 108812 [SCREW,WOQOD,FL/HD,PHIL,STL, #8 X1-1/2 IN
234 108815 [SCREW,WOOD,FL/HD,PHIL,STL, #8 X 2-1/4 IN
235 108816 |[SCREW,WOOD,FL/HD,PHIL,STL, #8 X 2-1/2 IN
236 108819 |SCREW,WOOD,FL/HD,PHIL,STL, #10 X 1 IN.
237 108820 |SCREW,WOOD,FL/HD,PHIL,STL, #10 X 1-1/4
238 108821 |SCREW,WOOD,FL/HD,PHIL,STL, #10 X 1-1/2
239 108822 |SCREW,WOOD,FL/HD,PHIL,STL, #10 X 1-3/4
240 108823 |SCREW,WOOD,FL/HD,PHIL,STL, #10 X 2 IN.
241 108824 |SCREW,WOOD,FL/HD,PHIL,STL, #10 X 2-1/4
242 108825 |SCREW,WOOD,FL/HD,PHIL,STL, #10 X 2-1/2
243 108826 |SCREW,WOOD,FL/HD,PHIL,STL,#10 X 3 IN.
244 108966 |WASHER,BRASS,FLAT,#6

245 108967 |WASHER,BRASS,FLAT,#8

246 108968 |WASHER,BRASS,FLAT,#10

247 108969 |WASHER,BRASS,FLAT, #12

248 108970 |WASHER,BRASS,FLAT,1/4"

249 108971 |WASHER,BRASS,FLAT,5/16"

250 108983 |WASHER,FENDER,GR.2,PLTD, 3/16 X 1-1/4 IN
251 108984 |WASHER,FENDER, GR.2,PLTD, 7/32 X 1-1/4
252 108985 |WASHER,FENDER, GR.2,PLTD, 1/4 X 1-1/4 IN
253 108986 |WASHER,FENDER, GR.2,PLTD, 1/4 X 1-1/2 IN
254 108989 |WASHER,FENDER, GR.2,PLTD, 5/16 X 1-1/2
255 108990 |WASHER,FENDER, GR.2,PLTD, 3/8 X 1-1/2 IN
256 108991 [WASHER,FENDER,GR.2,PLTD,1/2 IN. X 2 IN.
257 108994 |WASHER,BRASS,FINISHING,COUNTERSUNK, #10
258 109025 |WASHER,FLAT,ZINC PLATED STEEL,1/4 IN.
259 109026 |WASHER,FLAT,ZINC PLATED STEEL,5/16 IN.
260 109027 |WASHER,FLAT,ZINC PLATED STEEL,3/8 IN.
261 109029 |WASHER,FLAT,ZINC PLATED STEEL,1/2 IN.
262 109030 |[WASHER,FLAT,ZINC PLATED STEEL,5/8 IN.
263 109031 |WASHER,FLAT,ZINC PLATED STEEL,3/4"

264 109032 |WASHER,FLAT,ZINC PLATED STEEL,7/8 IN.
265 109033 |WASHER,FLAT,ZINC PLATED STEEL,1 IN.

266 109034 |WASHER,FLAT,ZINC PLATED STEEL, 1-1/8 IN.
267 109035 |WASHER,FLAT,ZINC PLATED STEEL, 1-1/4 IN.
268 109050 |[WASHERS,LOCK,ZINC PLATED STEEL,1/4 IN.
269 109051 |WASHERS,LOCK,ZINC PLATED STEEL,5/16 IN.
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270 109052 |WASHERS,LOCK,ZINC PLATED STEEL,3/8 IN.
271 109054 |WASHERS,LOCK,ZINC PLATED STEEL,1/2 IN.
272 109055 [WASHERS,LOCK,ZINC PLATED STEEL, 5/8 IN.
273 109056 [WASHERS,LOCK,ZINC PLATED STEEL, 3/4 IN.
274 109057 |WASHERS,LOCK,ZINC PLATED STEEL,7/8 IN.
275 109058 |WASHERS,LOCK,ZINC PLATED STEEL, 1 IN.
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